

Combiwood Barkevik  
Søensebergveien 2  
3295 Helgeroa  
NORWAY

Eurofins Product Testing A/S  
Smedeskovvej 38  
8464 Galten  
Denmark

CustomerSupport@eurofins.com  
www.eurofins.com/VOC-testing

## VOC EMISSION TEST REPORT

### M1

14 January 2020

### 1 Sample Information

Sample name	Eik Feielist
Batch no.	90969
Production date	27/10/2019
Product type	Skirting board
Sample reception	13/11/2019

### 2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
M1	Pass	M1 Protocol of November 2017

Full details based on the testing and direct comparison with limit values are available in the following pages

  
Malene Laugesen  
Analytical Service Manager

  
Rasmus Stengaard Christensen  
Analytical Service Manager, MSc in Chemistry